
 

 
 
 
 
 
 
 

ANAEROBIC TREATMENT OF OPIUM ALKALOID WASTEWATER 
AND EFFECT OF GAMMA-RAYS ON ANAEROBIC TREATMENT 

 
 
 
 
 
 
 

A THESIS SUBMITTED TO 
THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 
MIDDLE EAST TECHNICAL UNIVERSITY 

 
 
 
 

BY 
 
 
 

RECEP TUĞRUL ÖZDEMİR 
 
 
 
 
 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS  
FOR  

THE DEGREE OF MASTER OF SCIENCE 
IN 

ENVIRONMENTAL ENGINEERING 

 
 
 
 
 

SEPTEMBER 2006 
 



Approval of the Graduate School of Natural and Applied Sciences 
 
 
 

 
       Prof. Dr. Canan Özgen 

       Director 
 

 
I certify that this thesis satisfies all the requirements as a thesis for the degree of 
Master of Science. 
 
 
 
 

 
       Prof. Dr. Filiz B. Dilek 
[...]
2. the potential for a quasi-plug flow hydraulic regime that allows more rapid 

elution of toxicants 

 

The so called disadvantages of anaerobic treatment (low cell yield, temperature, 

hydraulic and organic fluctuations, toxicity) can be defeated by proper attention to 

solid retention time (SRT). The required extended SRT can be obtained by attached 

growth systems. In addition, organics which are difficult to degrade are more 

susceptible to biodegradation at longer SRT values (Parkin and Speece, 1983; 

Speece, 1996; Rajeshwari et al., 2000). 

 

High rate anaerobic processes utilize bioreactor configurations that provide 

significant retention of active biomass resulting in large differences between solid 

retention time (SRT) and hydraulic retention time (HRT) (Speece, 1996). Several 

high rate anaerobic reactor configurations have been developed for treatment of 

wastewaters at relatively high HRTs. In Figure 2.3 some of the anaerobic reactor 

configurations are depicted. 

 



 8 

 

Figure 2.3. Various anaerobic reactor configurations (Speece, 1996) 

 

2.2. Opium Alkaloid Industry 

 

Opium, which is harvested in the province of Afyon, is used to produce alkaloids 

mainly morphine.  Opium is the dried sap of the unripe seed capsule of the poppy 

Papaver somniferum.  Morphine is by far the most prevalent and important alkaloid 

in opium, consisting of 10%-16% of the total. An alkaloid is any basic, nitrogen-

containing plant product, often with a complex structure and significant 

pharmacological properties (Hart et al., 1995). The alkaloids produced in the 

factory are base morphine, base codeine, base ethyl morphine, codeine phosphate 

and dionin.  3.3 kg morphine is produced per ton of opium processed (Sevimli et 

al., 1999; Sevimli et al., 2000). 

 

Currently, opium poppy is the only commercially valuable source of the pain relief 

drugs morphine and codeine. Another pharmaceutically important chemical found 



 9 

in opium poppy is thebaine, which is used for the production of codeine (Warner et 

al., 2005). Molecular structures of morphine, codeine and thebaine are given in 

Figure 2.4. Codeine has a density of 1.32 g/cm3 and solubility of 7.9 g/L in water. 

Morphine is classified as insoluble in water (solubility = 0.15 g/L). Thebaine, which 

has a density of 1.305 g/L is also classified as insoluble (0.7 g/L) (Lide, 2006).   

 

 

  Codeine  Morphine  Thebaine 

Figure 2.4. Molecular structures of alkaloids which were possible to be 

found in the effluent of opium alkaloid wastewater (Lide, 2006) 

 

Licensed opium poppy cultivation for medical purposes currently takes place in 12 

countries around the world. The four main producers are India, Australia, Turkey 

and France. The poppy cultivated in Turkey is morphine-rich, and about 95% of the 

opiate alkaloids produced are exported (Warner et al., 2005). In the year of 2003, 

Australia produced 151 tons of poppy straw (M) (measured in terms of morphine 

equivalent), or 33.5% of worldwide production, followed by Turkey at 145 tons, or 

32% of worldwide production. France and Spain accounted for 15 and 10% of 

worldwide production, respectively, having produced 68 and 44 tons (INCB, 2005). 

 

The Alkaloid Factory in Afyon which is located in Bolvadin was commissioned in 

1980. The factory processes 20,000 tons of opium straw and produces 75 tons of 

morphine each year. The factory is owned by the Ministry of Agriculture. In 2003 

Turkey cultivated an area of almost 100,000 hectares, yielding 145 tons of CPS 

(M), which was about 30% of the global morphine production. It is estimated that 



 10 

Turkey earns $60 million annually from the export of poppy seeds and morphine 

(Gecin and Hakbilen, 2005). 

 

The flow scheme of the plant is given in Figure 2.5. The factory has two sections. 

The first is the extraction unit, which works continuously extracts the resin from 

plants using the concentrated poppy straw method. In the second section the raw 

product is turned into various drugs by mixing and reacting with chemical agents 

(Kunukcu et al., 2004). The chemicals used at the production line during extraction 

are given in Table 2.1. 

 

Table 2.1. Chemicals used during extraction and their amounts (Aydın, 2002) 

Name of the chemical used 
Amount of the chemical used  

(kg/tons capsule) 
Lime 92.5 

Toluene 7.5 
Sodium carbonate 94.6 

Acetic acid 22.3 
Sulfuric acid 48.3 

Ammonia (25%) 5.6 
Butanol 5.1 
Caustic 1.1 



 11 

Poppy Capsule

Capsule Grinding

Retention

LIME

Press
BEGASSE

LIQUID PHASE
    pH = 12.5

pH = 5.5

pH = 9.0

H2SO4

Na2CO3

Filtration

Water + Organic Extracts

LIQUID PHASE
CH3COOH

Organic + Acid Extracts

ORGANIC PHASE

NH4OH

Sedimentation

Filtration

MORPHINE

LIQUID PHASE

COLUMN
(Recovery of toluen,
alcohol groups etc.)

RECOVERED PRODUCTS

WASTEWATER

pH Adjustment

 

Figure 2.5. Afyon Alkaloid Factory production flow scheme (Aydın, 2002) 



 12 

2.3. Opium Alkaloid Wastewater 

 

The wastewater generated from alkaloid factory is highly polluted having low pH, 

high COD and BOD values and a characteristic dark brown color. The main 

pollutant present in alkaloid wastewater is reported to be phytine which is found in 

the shell of opium poppy and solubilizes in basic environment (Aydın, 2002). 

Phytin is a water-insoluble accumulation of a mixed salt of magnesium, calcium, 

and potassium ionically bound to myo-inositol hexaphosphoric acid (phytic acid) 

(Downie, 2005). Phytic acid is a strong chelator of important minerals such as 

calcium, magnesium, iron and zinc. The molecular structure of phytic acid is given 

in Figure 2.6. 

 

 

Figure 2.6. Molecular structure of phytic acid 

 

Other pollutants that contribute to alkaloid wastewater are cellulose, color causing 

substances, oilly materials and morphine, codein and thebaine in trace amounts 

(Aydın, 2002).   

 

The wastewater characteristics that are obtained in the previous studies are given in 

Table 2.2. Among these studies Aydın (2002) included analysis results from both 

alkaloid factory laboratories and other researchers’ studies.  



 13 

Wastewater generation is about 9 m3 per ton of the opium capsule processed 

(Sevimli et al., 1999; Kunukcu and Wiesmann, 2004).  The average process 

effluents generated from alkaloid extraction and processing is 480 m3/day and 

average flow rate is about 27.5 m3/hr (Sevimli et al., 1999). The effluent of alkaloid 

factory is being discharged to Eber Lake through Akarçay River. 

 

Table 2.2. Opium alkaloid wastewater characteristics  

Parameter Unit Çil et al. 
(1994) 

Kınlı 
(1994) 

Sevimli et 
al. (1999) 

Aydın (2002) 

Total COD mg/L 21200 23251 36500 18300-42500 
Soluble COD mg/L - - 32620 17050-39470 
TOC mg/L - 9000 - 7335-14000 
BOD5 mg/L 14700 14450 - 4250-22215 
COD/BOD5 - 1.44 1.61 - 1.37-6.11 
pH - 5.10 4.89 - 4.9-6.3 
Total 
alkalinity 

mg 
CaCO3/L 

5294 2300 - 315-4450 

Color Pt-Co - - - 2150-2550 
TS mg/L - - - 27235-29750 
TDS mg/L - - - 26220-29120 
TSS mg/L 1214 1450 1400 565-2295 
VSS mg/L - - - 320-1775 
TKN mg/L 404 203 1030 550-841 
NH4-N mg/L 147 62 140 73-141 
Total-P mg/L 15 29.2 65 3.1-15.0 
PO4-P mg/L - - - 20-30 
SO4 mg/L - - - 8-912 
Na mg/L - - - 700-10445 
K mg/L - - - 315-457 
Ca mg/L - - - 10-41 
Mg mg/L - - - 7.3-36 
Cu mg/L - - - 0.508-0.564 
Zn mg/L - - - 2.057-2.226 
Pb mg/L - - - 0.572-0.624 
Fe mg/L - - - 5.201-6.075 

Conductivity 
µmhos/c

m 
- - - 18900-22800 

Temperature oC - - 40 
Summer: 35-
38 Winter: 

26-31 



 14 

About 2% of alkaloid wastewater COD was found to be inert (Sevimli et al., 2000). 

Discharge standards for this industry, in fact for only this factory is presented in 

Table 2.3.  

 

Table 2.3. Alkaloid production plant wastewater discharge standards (*) 

Parameter Unit Composite Sample (24 hr) 
COD (mg/L) 1500 
TKN (mg/L) 15 
TSS (mg/L) 200 
pH - 6-9 

(*) Turkish Water Pollution Regulation, 2004, Table 14.17. 

 

The plant had a wastewater treatment plant which is a serial activated sludge system 

with diffusers. At the early times of the plant as high as 90-95 % COD removal 

efficiencies were obtained. However, because of some operational problems and 

high costs of aeration, the existing plant is not operating efficiently any more. The 

flow scheme of the existing treatment plant is given in Figure 2.7. The most 

important operating problem was an uncontrolled temperature increase in the 

aeration basins which was mainly due to the cover effect of the thick scum layer 

and a long hydraulic detention time (Sevimli et al., 2000).  

 



 15 

 

Figure 2.7. Flow scheme of existing wastewater treatment plant (Sevimli et al., 
2000) 

 

2.4. Previous Treatability Studies on Opium Alkaloid Wastewater 

 

In literature treatment studies were performed on alkaloid wastewater mainly by 

İstanbul Technical University (İTÜ) and TÜBİTAK Marmara Research Center 

(MAM). These studies both covered treatability studies of raw wastewater and 

effluent from existing wastewater treatment plant. Previous treatability studies on 

opium alkaloid wastewater are summarized in Table 2.4 and described below:   

 

• Anaerobic treatability studies (Sevimli et al., 2000) A 36 L of UASB pilot 

reactor was operated for about 5 months. The seed was acquired from İzmit 

PAKMAYA wastewater treatment plant. The initial COD fed to the reactor 

was between 7000 and 13000 mg/L which was about 0.25-0.4 of the original 

COD of alkaloid wastewater. The removal efficiency was between 50-75 %. 

Also lab scale anaerobic studies were performed with alkaloid wastewater 

having initial COD values of 8000-16000 mg/L. In these studies 62-90% 

COD removal efficiencies were obtained. The results are given in Table 2.4. 

 



 16 

• Ozone oxidation (Sevimli et al., 2000): Ozone oxidation was applied to 

effluent from WWTP. Optimum COD removal was achieved at pH 2.5 for 

40 minutes of ozonation which happened to be 43%. Initial COD values 

were not given for wastewater used in this study. 

 

• Color removal by lime (Sevimli et al., 2000): Applied to effluent from 

WWTP. 40 g/L lime was used to achieve 84% color and 57% COD removal. 

 

• Fenton process (Aydin et al., 2002): Applied to effluent of lab scale 

biological reactor effluent with a COD of 650 mg/L and color of 4,950 Pt-

Co. Optimum pH and reaction time were found to be 4 and 30 minutes, 

respectively. 200 mg Fe2+/L and 400 mg H2O2/L was used in combination to 

achieve %91.3 COD and %99.1 color removal. 

 

• Membrane technology (Koyuncu, 2003): With both nano-filtration (NF) and 

reverse osmosis (RO) a full color removal and a 95% COD removal was 

achieved with previously treated wastewater having COD = 950-2000 mg/L. 

 

• TÜBİTAK Marmara Research Center (MAM) studies (Kınlı, 1994): These 

studies were applied to effluent of WWTP. They can be classified as 

physicochemical treatment (alum, FeCl3, Fe2(SO4)3), adsorption studies 

(activated carbon, perlite, cement powder) and chemical oxidation 

(potassium permanganate, hydrogen peroxide). The most significant results 

obtained were alum, Fe2(SO4)3 and potassium permanganate oxidation 

which resulted in COD removals around 43-45% by a concentration of 1000 

mg/L. Initial COD values were not given for wastewater used in this study. 



 17 

Table 2.4. Previous treatability studies on opium alkaloid wastewater 

Method 
applied 

Raw or 
treated 
waste 
water 

Initial COD 
of  

wastewater 
(mg/L) 

COD 
removal 

efficiency 
(%) 

Process 
parameters 

Reference 

Anaerobic 
treatment 
(pilot) 

Raw 13,000 45 
td = 2.5 days, 
OLR = 5.2 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(pilot) 

Raw 7,000 70 
td = 2.5 days, 
OLR = 2.8 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(lab) 

Raw 5,000 90 
td = 1.6 days, 
OLR = 3.0 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(lab) 

Raw 8,000 87 
td = 1.6 days, 
OLR = 5.0 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(lab) 

Raw 12,000 83 
td = 1.6 days, 
OLR = 7.5 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(lab) 

Raw 14,400 68 
td = 1.6 days, 
OLR = 9.0 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Anaerobic 
treatment 
(lab) 

Raw 16,000 62 
td = 1.6 days, 
OLR = 10.0 kg 
COD/m3.day 

Sevimli et 
al. (2000) 

Ozone 
oxidation 

Effluent 
of 

WWTP 
- 43 

pH = 2.5, 40 
minutes of 
ozonation 

Sevimli et 
al. (2000) 

Lime 
Effluent 

of 
WWTP 

2250 57 
40 g/L lime 

Sevimli et 
al. (2000) 

Fenton 

Effluent 
of lab 
scale 

reactor 

650 91.3 

pH = 4,  
Reaction time = 
30 min,  
200 mg Fe2+/L 
& 400 mg 
H2O2/L 

Aydin et 
al. (2002) 

Membrane 
(NF and 
RO) 

Treated 950-2,000 95 - 
Koyuncu 
(2003) 

Alum 
Effluent 

of 
WWTP 

- 43 
1000 mg/L alum 
pH = 6.5 

Kınlı 
(1994) 

 



 18 

Table 2.4 (continued) 

Method 
applied 

Raw or 
treated 
waste 
water 

Initial COD 
of  

wastewater 
(mg/L) 

COD 
removal 

efficiency 
(%) 

Process 
parameters 

Reference 

FeCl3 
 

Effluent 
of 

WWTP 
- 41 

1000 mg/L 
FeCl3 
pH = 6.5 

Kınlı 
(1994) 

Fe2(SO4)3 
 

Effluent 
of 

WWTP 
- 43 

1000 mg/L 
Fe2(SO4)3  
pH = 6.5 

Kınlı 
(1994) 

Activated 
carbon 

Effluent 
of 

WWTP 
- 16 - 

Kınlı 
(1994) 

Perlite 
Effluent 

of 
WWTP 

- 15 - 
Kınlı 
(1994) 

Cement 
powder 

Effluent 
of 

WWTP 
- 10 - 

Kınlı 
(1994) 

Potassium 
perman 
ganate 

Effluent 
of 

WWTP 
- 45 

1000 mg/L 
potassium 
permanganate 

Kınlı 
(1994) 

Hydrogen 
peroxide 

Effluent 
of 

WWTP 
- 7 

20 mL/L H2O2 Kınlı 
(1994) 

 

Highest initial COD concentration used in these treatability studies was 16000 mg/L 

which is about half of the original alkaloid wastewater average COD value (30000 

mg/L). Consequently, these studies could not be able to solve the problem 

completely. 

 

2.5. Co-substrate Use in Anaerobic Treatment 

 

Researchers studied effects of co-substrates which are easily biodegradable by 

anaerobic bacteria with wastes and wastewater. Co-substrate is an alternate growth 

substrate which when supplied to a bio-reactor can enhance the degradation of some 

wastes or pollutants that cannot alone support the microbial growth (Atlas, 1993).  



 19 

Significant amount of studies focused on color removal since co-substrates act as 

carbon source which lacks in dye removal applications (Donlon et al., 1997; 

Chinwetkitvanich et al., 2000; Kapdan et al., 2003; Şen and Demirer, 2003).    

 

Vidal et al. (1999) used volatile fatty acids and as co-substrates in batch and 

continuous experiments for treatment of synthetic wastewater containing 

formaldehyde (FA). Two UASB reactors were initially fed with a standard glucose 

solution (1.6 g glucose/l, 3.36 g NaHCO3/l) and different COD/FA ratios were used 

in order to determine the minimum COD/FA ratio at which stable operation could 

be maintained. From continuous operation with FA and glucose it was found that a 

stable and efficient operation could be obtained when working at an OLR of about 6 

g COD/L.d and with a COD/FA ratio of 1.4 (Vidal et al., 1999). 

 

Atuanya and Chakrabarti (2003), studied biotreatability of chlorophenol pollutants. 

UASB reactor was fed with a synthetic wastewater containing 2-chlorophenol, 4-

chlorophenol, 2,4-dichlorophenol, 2,4,6-trichlorophenol and pentachlorophenol at 

concentration range of 10 to 50 mg/L. Glucose was used as a co-substrate at a COD 

concentration of 250 mg/L. They concluded that addition of alternative utilizable 

substrate (such as glucose) can mitigate toxic effects and enhance degradation  

(Atuanya and Chakrabarti, 2003). 

 

Biodegradation of tech-hexachlorocyclohexane in an upflow anaerobic sludge 

blanket (UASB) reactor with methanol as co-substrate was also studied (Bhat et al., 

2006). Methanol acted co-substrate as well as electron donor in this case. The 

UASB reactor under continuous mode of operation was able to degrade more than 